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X | & PPEAR LML CP1003742 3.0V 3800mAh
#&mLH | Chinese
Name of Sample E 33 /
English
e 1119020134
Sample No.
EX AN HDCR LR R A W)
Consignor /
LY Vo DU LR R R A F
Manufacturer /
AR T ik

A E CETREEMm et W MmertET 1)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3

FZ AT KEHE CRTEREWEHmAEN REFARETFA)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROQUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
¥ 2 9 Xn i S i v‘"
e Tt SR 75
Appearance Blue Plastic film shell
ez B 2019-02-25 HrlALE B 2019-03-18 ~ 2019-04-22
Accepted Date Test Date
A% B 1o BERRL; BGIR  Rah ; bt s AN G B R SRRSO
2 Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
ZR%, SR EREE CRTERBEERM NN WBRARAET I
ST/SG/AC. 10/11/Rev. 6 38. 3ARAEEEK,
ol ki

The sample has passed the test items of UNITED NATIONS “Recommendations on the

TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3

AT Date),  2019-04-23
é&:‘ B 500.98g o Lithium content:0. 98g. %f%TfﬁFﬁﬁﬁrﬁﬁﬂﬂiﬁﬁPrimary Single Cell
=+ Battery. / f :
Comment
E io Xt / R 48 AL
Consignor § 430100
Address Post Code
P4 VA | W CiE %ﬂ% %% Tﬁfﬁ
Approver: =1 Checker: Compiler: ;
R

Titles B CRT (Vice chief engineer)
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,g_ *ﬁ‘ﬂ’]lﬁ E] z % *’i:;{i%)ﬁéi*it;t%#% ﬁ;ﬂﬂ&% $1ﬁ é‘*i@ ‘é‘/‘i
L £4=] Z
N Name of Test Standard requirement or The Test Result Concl - Reiiaik
% e Clause Number of Standard est hesu onciusion
BREH TR B PEsn s ﬁi:é%%n#it‘fﬁ
B R T ST/SG/AC. 10/11/Rev. 6 38.3 iRHGT. 1 WM 1
1 %B‘f/@i}ﬂ UN Manual of Tests and Criteria éLeG Appendix 1 é"% /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1|" Passed
simulation asse
B CRT faR R Ie o h iﬁ;ﬁ%nﬁ#ﬁ’
Hll 35 FHE) ST/SG/AC. 10/11/Rev. 6 38.3 RHT. 2 WM 2
2 : ﬁ“‘dﬂﬂﬁ UN Manual of Tests and Criteria gjl(,ff iipendix D) Ty /
Thermal test  |S1/5G/AC.10/11/Rev. 6 Section 38.3 Test 17.2| 00 " Passed
WA (O Ffai iz i st R AER
&) FHt) ST/SG/AC.10/11/Rev. 6 38.3 BIT.3 | fLjK 3
3 % : UN Manual of Tests and Criteria See Appendix 3 ey S /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3| Passod
FAW (T R AERAEN T RRAhT
it F) ST/SG/AC. 10/11/Rev. 6 38.3 WKT. 4 | LKk 4
R R e I
1) ev. ection 38.3 Test T.4 Passed
I «f?ﬁﬁﬁﬁ%@ﬁm@uﬁﬁ@s@ﬁﬁﬁ
FHt) ST/SG/AC. 10/11/Rev. 6 38.3 RHT. 5 W E 5
5 9}‘%ﬂ% UN Manual of Tests and Criteria szzﬁAppendix 5 %7% /
External short |s1/sG/ac.10/11/Rev.6 Section 38.3 Test T.5 Lom
. ; Passed
clrcult
BRETH (K TTa R I MR DT AR AT
; B [?Nﬂi» ST{SG?A?. l(t)/ll/gez{. (_it38._3 WIET. 6 LK 6 s
dnual or lests an riteria of - =
Crush ST/56/AC. 10/11/Rev. 6 Section'38:3 TestTi6| o7 Wpendix’ 6 Bk /
AR CKTFaRBHRmmEN T RRmb
BB FAE) ST/SG/AC. 10/11/Rev. 6 38.3 WKT.8 | jLfi% 7
7 . 5 UN Manual of Tests and Criteria Sea Appendix 7 éﬁ% /
Forced discharge |S1/56/AC. 10/11/Rev. 6 Section 38.3 Test T.8 ’
Passed
This space intentionally left blank
B2
8
A IR HREHRRE: 22°C ; RETGBE - /%
Test Environment Ambient temperature:22°C, Ambient humidity:/%
Condition
RRF A j
S OB R Test Item
Subcontracted Test SexRE | &K / HR 4 y
Condition Subcontracted | Name Post Code
Laboratory Ho ik / W, 7% /
Address Tel
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= 1 BARE 24 | Feresl
No. Name of Test Items Altitude simulation

2, kA XIEA Before R G After Bk | BedE | s

%5 Sample Status RE Tr 3% . & RE FF¥ 9 /E | Mass Loss | Residual | 3%

Sample Mass ocv Mass oCcv OCV  |Other

No. /g Y% /g Y 1% 1% Event
001 gl 24.7320 | 3.12 | 24.7321 | 3.12 0.00 | 100.00 | ©
002 G 25.2823 | 3.12 | 25.2821 | 3.12 0.00 | 100.00 | ©
003 . o 25.5830 | 3.12 | 25.5820 | 3.12 0.00 | 100.00 | o
004 BiA 24.9122 | 3.12 | 24.9124 | 3.12 0. 00 100.00 | ©
005 e 24.3822 | 3.12 | 24.3824 | 3.12 0.00 | 100.00 | ©
006 o 25. 178050 8 12 fesaggs b, 12 0. 00 100.00 | ©
007 i 25.2469 | 3.12 | 25.2463 | 3.12 0. 00 100.00 | ©
008 e 25.8853 | 3.13 | 25.8856 | 3.13 0.00 | 100.00 | ©
009 ] 26.8487 | 3.13 | 26.8491 | 3.13 0.00 | 100.00 | ©
010 L e 25.6844 | 3.12 | 25.6842 | 3.12 0.00 | 100.00 | O
011 nra® 125 Seeg / 25. 5600 / 0. 00 / 0
012 e o | g4 . 25. 4837 / 0. 00 / 0
013 e e | T T / 24. 7536 s 0. 00 J 0
014 Rl i | 25, 6589 / 25. 6587 / 0. 00 / 0
015 bl | o AR / 25. 4846 / 0. 00 / 0
016 - TR /| 246926 / 0. 00 / 0
017 e W R / 25. 0099 / 0. 00 / 0
018 e T T / 26. 5772 / 0. 00 i/ 0
019 L e | 2aem / 24. 1614 / 0. 00 / 0
020 Bl | 24,4548 / 24. 4548 / 0. 00 / 0
Fiz: LR V-IRA DMK R-RAL F-R2K 0-A#R. LBA. LMK, LKL, ik,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) BMAALA | AR
No. Name of Test Items Thermal test
He | HaRA T Balre R A | g k| MawE
%5 Sample Status RE | FHaE RE Fr#-4,/E | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV  |Other
No. /g v /g A% 1% /%  |Event
001 e 947880 |- W12 | pamen|  5.20 0.01 | 100.00 | o
002 . L 25.2821 | 3.12 | 2527185 | 3.20 0.01 | 100.00 | o
003 e 25.5820 | 3.12 | 25.5793 | 3.20 0.01 | 100.00 | o
004 e 24.9124 | 3.12 | 24.9076 | 3.20 0.02 | 100.00 | o
005 BT 24.3824 | 342 | 24.3%7| 3.20 0.02 | 100.00 | o
006 S e 25. 17785 .3 19\ 95.9941 |3, 20 0.01 | 100.00 | o
007 . o 25.2463 | 3.12 | 25.2433 | 3.20 0.01 | 100.00 | o©
008 L 25.8856 | 3.13 | 25.8821 |  3.20 0.01 | 100.00 | o
009 i 26.8491 | 3.13 | 26.8460 | 3.20 0.01 | 100.00 | o
010 I 25.6842 | 3.12 | 25.6810 |  3.20 0.01 | 100.00 | o
011 it o | 25.5600 / 25. 5556 / 0. 02 / 0
012 i e | 2B.4887 / 25. 4798 / 0. 02 / 0
013 Mg - SR TR / 24. 7491 / 0. 02 / 0
014 o R R / 25. 6553 / 0. 01 / 0
015 W e W T / 25. 4807 / 0. 02 / 0
016 Wl TR / 24. 6879 / 0. 02 i 0
017 W e R / 25. 0055 / 0.02 / 0
018 G | 00 / 26. 5721 / 0. 02 / 0
019 il R T / 24. 1564 / 0. 02 / 0
020 I o R T / 24, 4507 / 0. 02 / 0

&k LR V-RA D-fR4K R-BH F-R K 0-F#k. LBEA. RfEIR. TARE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; RMAR LA |
No. Name of Test Items Vibration
2 kA RIEH Before RIE/E After FEME | #AE| 2
%% | Sample Status ¥ | FkwE| RE | FF3%R/E | MassLoss| Residual | FHE
Sample Mass ocv Mass ocv ocv Other
No. /g A% /g Y 1% 1% Event
001 e 24.7290 | 3.20 | 24.7352 | 3.20 0.00 | 100.00 | o
002 e 25.2785 | 3.20 | 25.2849 | 3.20 0.00 | 100.00 | o
003 W 25.5793 | 3.20 | 25.5856 | 3.20 0.00 | 100.00 | o
004 Y 24.9076 | 3.20 | 24.9148 | 3.20 0.00 | 100.00 | o
005 e 24.3777| 3.20 | 24.3848 [ 3.20 0.00 | 100.00 | o
006 i 25. 174k 73,20 |-06.1804 1 3. 20 0.00 | 100.00 | o
007 e 25.2433 | 3.20 | 25.2497 | 3.20 0.00 | 100.00 | o
008 e 25.8821 | 3.20 | 25.8889 | 3.20 0.00 | 100.00 | o
009 A 26.8460 | 3.20 | 26.8520 | 3.20 0.00 | 100.00 | o
010 o 25.6810 | 3.20 | 25.6876 | 3.20 0.00 | 100.00 | o©
011 R o e / 25. 5621 / 0. 00 / 0
012 e | 25T / 25. 4866 / 0. 00 / 0
013 W et L / 24. 7561 / 0. 00 / 0
014 il e | ZELEhE i 25. 6611 / 0.00 / 0
015 e o | O 40T / 25. 4874 i 0. 00 / 0
016 e | 7, R / 24. 6949 / 0. 00 / 0
017 o R / 25. 0127 / 0. 00 / 0
018 s e bRl / 26. 5792 / 0. 00 / 0
019 e ed | 24 562 / 24. 1634 / 0. 00 / 0
020 e | 2ALAB0Y / 24. 4572 / 0. 00 f 0
&k LR V-RA D-MRAR R34 F-R K 0-L#k. LRA. LK. REE. LXK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 KR F B 4 A il
No. 4 Name of Test Items SHual
e — is!ilf‘m Before ‘j%\)c:i After FERA %U%@E- 40
B Sitiple Sk RE FREE| BT FF# -, JE | Mass Loss | Residual | ZW
Sample Mass ocv Mass ocv oCcvV cher
No. /g A% /g A% 1% 1% Event
001 T 24.7352 | 3.20 | 24.7307 | 3.20 0. 02 100.00 | o
002 B ol 25.2849 | 3.20 | 25.2799 | 3.20 0. 02 100.00 | o
003 A ol 25.5856 | 3.20 | 25.5814 | 3.20 0. 02 100.00 | o
004 S i 24.9148 | 3.20 | 24.9098 | 3.20 0. 02 100.00 | o
005 el 24.3848 | 3.20 | 24.3797 | 3.20 0. 02 100.00 | o
006 . 25.1804 | 3.20 | 25.1760 | 3.20 0. 02 100.00 | o
007 o 25.2497 |  3.20 | 25.2447 | 3.20 0. 02 100.00 | o
008 L 25.8889 | 3.20 | 25.8847 | 3.20 0. 02 100.00 | o
009 o 26.8520 | 3.20 | 26.8476 | 3.21 | 0.02 100.00 | o
010 S 25.6876 | 3.20 | 25.6832 | 3.20 0. 02 100.00 | o
011 | g BEBR | T / 25. 5577 / 0. 02 / 0
012 | po 558 . | 25.4866 / 25. 4821 / 0. 02 / 0
00 | i e | 2 TS / 24. 7518 / 0. 02 i 0
ol | peltine o | 25 6610 / 25. 6567 / 0. 02 / 0
N N T T / 25. 4830 / 0. 02 / 0
o B oot Sl DT OV / 24. 6905 / 0. 02 / 0
g | i (o35 onoy 7 25. 0076 / 0. 02 / 0
018 [ "Sauid = eea | 265792 / 26. 5745 / 0. 02 / 0
08 ] gl e | 241634 i 24. 1591 / 0. 02 / 0
020 | mul e - | 284873 / 24,4532 |/ 0. 02 7 o

HiE: LR V-RA DR R-A PR K 0-RR. RRA. AMKR. REE. TAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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G 5 BAAE LA | S -
No. Name of Test Items External short circuit
Sample No. Sample Status S o Other Event
981 llndifﬁiged 83.5 0
R lfndifﬁ:iged 83.6 0
009 l]nd?ifﬁjiged 84.3 0
. Undi?}i:iged 88. 6 0
4 Undi?}(l;t;ged 85. 1 0
e Undiﬁiaﬁiged 81.8 0
o Undiz:iged 85.9 0
008 Undig(l?rged 84.4 0
109 Und?—:]ill?rged 80.5 0
0 Undi?}giged i o
s Ful 1%%&?&;;@(1 67.3 0
N2 Ful f%ffcfarged 68. 2 0
0l Irul];j3 %:'Lfi(cr}ilrged 62.3 0
vl 1<‘u11j;ﬁ%3§cfé_rged 72. 9 0
o Fullil? %ifi(cflarged 69.7 0
gi5 Ful lj;a%iffcf:drged .9 0
ol Ful Ljéyh %z(cfarged BO.T o
(g Ful liéécl}ijﬁfarged 68. 7 0
- Fulfi%ibfcf;rged 72.1 o
020 SEATTRHL ey )

Fully discharged

%Z: D-FAAR RKE F-RK 0-Lfh. AARK. LEE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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i . BANAE LA | K
No. Name of Test Items Crush
1¥ v a2
e HRRE HEROEhER AAE
Sample No. Sample Status bl Extcrn/aog ETpeniiE Other Event
AR IR
021 Undischarged 21.2 0
4 RIFHL
022 Undischarged 20.7 0
ATR ;
023 Undischarged 2.2 0
; RIBH, :
024 Undischarged 2l. 1 0
AT
025 Undischarged 21.0 0
e SEATRCHL .
026 Fully discharged 20.1 0
SEATR
027 Fully discharged 21.6 0
SEATR
028 Fully discharged 21.5 O
> SEATUE ;
g Fully discharged 20. 4 0
SEABUR .
030 Fully discharged 19.9 0
PLURZ This space intentionally left

blank

£ix: D-FRAR F-RK 0-TfIR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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BE . HRIT B 4 #y B
No. Name of Test Items Forced discharge
45th5gﬁliﬁa 4ﬁié¥74iif€% {ﬂ}{%&iﬁLé&-
Sample No. Sample Status Othier Evest
031 Ful l'j;ﬁ Tjjé(cfarged O
032 Ful lrj;ﬁ %ijfcfarged O
033 Ful l%iﬁtiﬁfcf;rged 0
034 Fuli?i%ﬁiﬁirged 0
035 Fuli?%iﬁi%lrged 0
036 Ful 153‘:%1'}?c§arged 0
037 Ful l; ;{/(iﬁz(c’}{llarged 0
038 Ful 1?%i?cf;xrg(zd 0
039 Ful I?ffiéic?arged ‘ 0o
040 Ful lifi%ciﬁarged Y
LR ES This space intentionally

left blank

&iE: DR F-R K 0-LMIR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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